

# Notice of Testing and Classification

<b>COSTUMER</b>	SELENA LABS SP. Z O.O
<b>ADRESS</b>	UL. POLNA 14-18 55-011 SIECHNICE (POLAND)
<b>ASSOCIATED REPORT No.</b>	050898-001

## SAMPLE TESTED

White acrylic coating, referenced as follows:

«MATISOL COOL-R»

## CONDUCTED TEST

Determination of the **SRI index** in accordance with **ASTM E1980-11** «Standard Practice for Calculating Solar Reflectance Index of Horizontal and Low-Sloped Opaque Surfaces»

## RESULT

Convective coefficient	SRI
Low (0-2 m/s)	106.5 ± 0.2
Medium(2-6 m/s)	106.8 ± 0.2
High (6-10 m/s)	107.1 ± 0.3

<b>Test date</b>	05.05.2015
<b>Date issued</b>	03.06.2015

These results are the summary of the data included in the Test Report identified above as the associated test Report No.

The results obtained in these tests only refer to the sample(s) analysed at this centre on the date shown, and do not involve a sample referring to production quality.

Signed: Susana Santamaría  
Technical Consultant  
Construction - Services